
TEST REPORT
Hangzhou Yale Industrial Co., Ltd.

CERTIFICATE NO.: TR-14RIT05-5

SUPPLIED TO: RITTERSHOF CORP.

P/O NO: P/I NO: NP-14RIT05 SUPPLIED QTY: 2600 PCS

(1) Description

RATCHET TIE DOWN

(2)
Specification

(3)
Actual Width

(4)
Colour

(5)
Actual Breaking Strength

50MM/4T/0.5M + 9.5M 50MM ORANGE 4660 KG



TEST RESULT

TESTED BY: XIN LUPass Fail

√

DATE (dd/mm/yy): 08/08/14




